



A01		MILL'S TEST CERTIFICATE (ACC.TO EN10204 / 3.1)		A02		A10	
Manufacturer: B.S STEEL PROFILE SRL S.C. Vocălnina 28, Taraclia, Moldova Phone:+373 78 436 481		No.		Transport: ZG0517/MS17Z		profile BAS STEEL	
Customer: P.W. CENTROSTAL-WROCLAW SA		2003 Date: 13.03.2024		B03-806		B12	
Contract No. 0005 PL 04/24		Welded cold sized tubes STEEL Grade S235JRH, Direct welded		Total weight, Kg 23292		Total length, m 4 020,00 (meters)	
Specification No 0006 PL 04/24		Package wrapped with 6 straps through the side 100% NDT on the weld seam. NDT on the weld seam acc. EN ISO 10883-2:2011		EN 10219-1/2 S235JRH		B08 Pieces: 510 Bundles: 14	
Order No. Poland		A07		Plain ends, straight cut from mill		CE 2174 	

Product Description																					
B07		B01-B02		B09		B10		B11		B08		B12		B13							
Nr. Bundles		Product		Dimension(mm)		Thickness(mm)		Length(mm)		Deviation		Bundles		Pieces		Netto Weight (Kg)		Brutto weight, kg		Meters	
1	0200\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2040		-		240	
2	0201\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2022		-		240	
3	0202\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2010		-		240	
4	0203\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		1992		-		240	
5	0204\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2034		-		240	
6	0205\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		1978		-		240	
7	0206\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2010		-		240	
8	0207\152	S235JRH-EN 10219-1/2		100x100		3		12 000		+50/-0		1		20		2012		-		240	
9	2419\76	S23612-9		40x40		3		6 000		+50/-0		1		63		1210		-		378	
0	2480\76	S235JRH-EN 10219-1/2		40x40		3		6 000		+50/-0		1		63		1222		-		378	
1	2477\76	S235JRH-EN 10219-1/2		40x40		3		6 000		+50/-0		1		63		1181		-		378	
2	2478\76	S23612-9		40x40		3		6 000		+50/-0		1		63		1200		-		378	
3	2365\76	S235JRH-EN 10219-1/2		50x50		3		6 000		+50/-0		1		49		1193		-		294	
4	2364\76	S235JRH-EN 10219-1/2		50x50		3		6 000		+50/-0		1		49		1188		-		294	

«BAS STEEL PROFILE» S.R.L.

오
나
주

Manufacturer: BAS STEEL PROFILE SRL str. Voccalinaia 28, Taraclia, Moldova Phone: +373 78 436 481		A01	MILL'S TEST CERTIFICATE (ACC. TO EN10204 / 3.1)		A02	Transport: ZC0517/HS17Z		A10		BAS profile STEEL	
Customer: P.W. CENTROSTAL-WROCLAW SA		A06	Welded cold sized tubes STEEL Grade S235JRH, Direct welded		B03-B06	Total weight, Kg 23292		Total Length, m 4 020.00 (meters)		Pieces: 510 Bundles: 14	
Contract No. Specification № Order No. Destination		A07	Package wrapped with 6 straps through the side 100% NDT on the weld seam. NDT on the weld seam acc. EN ISO 10893-2:2011								
Poland		Plain ends, straight cut from mill									
CE 2174 QUALITY ASSURANCE MANAGEMENT ISO 9001											

Chemical Composition										C71-C92									
	B09	B10	Steel	Nr. Bundles		B07	C	Si	Mn	S	P	Cr	Ni	Cu	As	N	Al		
Dimension(mm)	W.T.(mm)	Grade				Heat	x100	x100	x100	x1000	x1000	x100	x100	x100	x100	x1000	x1000		
100x100		3 S235JRH		0200\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0201\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0202\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0203\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0204\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0205\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0206\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
100x100		3 S235JRH		0207\152		523556	13,0	1,4	37,0	35,0	14,0	4,0	1,0	1,0		9			
40x40		3 S235JRH		2479\76		523612-9	14,0	2,0	42,0	28,0	35,0	5,0	1,0	1,0		9			
40x40		3 S235JRH		2480\76		523612-9	14,0	2,0	42,0	28,0	35,0	5,0	1,0	1,0		9			
40x40		3 S235JRH		2477\76		523612-9	14,0	2,0	42,0	28,0	35,0	5,0	1,0	1,0		9			
40x40		3 S235JRH		2478\76		523612-9	14,0	2,0	42,0	28,0	35,0	5,0	1,0	1,0		9			
50x50		3 S235JRH		2365\76		614106	12,0	1,9	42,0	24,0	27,0	6,0	1,0	1,0		9			
50x50		3 S235JRH		2364\76		614106	12,0	1,9	42,0	24,0	27,0	6,0	1,0	1,0		9			

«BAS STEEL PROFILE» S.R.L.
OTK

A01		MILL'S TEST CERTIFICATE (ACC.TO EN10204 / 3.1)		A02		A10	
Manufacturer: BAS STEEL PROFILE SRL str. Voccalinaia 28, Taraclia, Moldova Phone:+373 78 436 481		No. 2003 Date: 13.03.2024		Transport: ZGOS17/H517TZ		BAS STEEL profile	
Customer: P.W. CENTROSTAL-WROCLAW SA		Welded cold sized tubes STEEL Grade S235JRH, Direct welded		B03-B06		B08	
Contract No. 004-PL 04/24		Package wrapped with 6 straps through the side 100% NDT on the weld seam. NDT on the weld seam acc. EN ISO 10893-2:2011		B12		Bundles:	
Specification Ne 0005 PL 04/24		A07		EN 10219-1/2 S235JRH		Pieces: 510	
Order No.		0006 PL 04/24		Total weight, Kg 23292		Total length, m 4 020,00 (meters)	
Destination Poland		Plain ends, straight cut from mill		CE 2174		ISO 9001 QUALITY ASSURANCE MANAGEMENT	

Dimension(mm)	B10	Steel Grade	Nt. Bundles	Heat	Mechanical Test		C11	ReH	Mpa	C12	A	C13	D02	D03
					Direction of the	Test				Rm	%		Ra	Hydraulic sure, bar,min.
100x100	3	S235JRH	0200\152	523556	L	test pieces	temperature	270	387	33				
100x100	3	S235JRH	0201\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0202\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0203\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0204\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0205\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0206\152	523556	L		ambient	270	387	33				
100x100	3	S235JRH	0207\152	523556	L		ambient	270	387	33				
40x40	3	S235JRH	2479\76	523612-9	L		ambient	289	441	30				
40x40	3	S235JRH	2480\76	523612-9	L		ambient	289	441	30				
40x40	3	S235JRH	2477\76	523612-9	L		ambient	289	441	30				
40x40	3	S235JRH	2478\76	523612-9	L		ambient	289	441	30				
50x50	3	S235JRH	2365\76	614106	L		ambient	299	397	30				
50x50	3	S235JRH	2364\76	614106	L		ambient	299	397	30				

We state on our sole responsibility that the delivered products are in conformity with production standards or with contract Addendums.
Visual inspection: checked without any objection
Tolerances on dimensions and shape: pass

Drawered up,
Eng. Filipoi Nicolai

Signature of the QCD representative,
Eng. Nefti Yurii

«BAS STEEL PROFILE» S.R.L.

OTK